Gasoline Vehicle

REAR SUSPENSION

Front of Vehicle

See Engine

See Rear

Axle Section

Service Parts Manual

Page M-1



W

Gasoline Vehicle REAR SUSPENSION

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 75721-G01 | HEAVY DUTY LEAF SPRING .........ovveeioeeeeeeeeeeeseesseeeeesseessseesessesesesseeeeeseseeeeee 2
2
3 75565-G02 | SHOCK/STOP MOUNT (PASSENGER SIDE).........coorveeoreeeoereesereesseeeseneeee 1
4 75565-G01 | SHOCK/STOP MOUNT (DRIVER SIDE) ......coveeeeeeeeeeeeeseeeseseeseeeeeseeeee s 1
5 70492-G01 | RUBBER BUMPER ........oveoveeeeseeesieeeeeeeeesseeseseeseseeeses s eseseesesesesesse s 2
6 00968-G01 | LOCK WASHER, 10 MM ........orvoeieeeeoeeeeeeeeeeseeseeeseseeeeseeseseeseee e seneee e 2
7 00974-G0T | NUT, M0 X 1.5 oo e eese e 2
8
9
10
11 72618-G0T | U BOLT, B/8 = 16 ..ceeeeeeeeeeseeeeseeeeeeeeseeeeeeseessesesseee e ses s ses e senee e 4
12 | 00560-G1 WASHER, 3/8" .....eooeveeeeeeeeeeseseee e eesee e eeeese e ses s ee s eeee s eeseee e 8
13 11098-G5 LOCK NUT, 3/8 = 16 ..o.veeoveeeeeeeeeeeseeeeeeeeeseeeeseeeeesesesseeseeseeeessesessenseseneessnenes 8
14
15
16 14158-G1 SHOULDER BOLT, 3/8 - 16 X 3 1/4" LGi.....oevveeeeeeeeeeeseeeeeeeeeeeeeesse s 2
17 12262-G1 LOCK NUT, 3/8 = 16 ..o.veeoveeeeeeeeeeeseeeeeeeeeseeeeseeeeesesesseeseeseeeessesessenseseneessnenes 2
18
19 | 70291-GO1 | FLANGED BUSHING .......vcoeeeeeeeeeeeeeseeeeeeeeeeeeeeeee e seeees e sseeeesssee s 12
20 | 70289-G02 | SPACER......ooiioeeoooeeeseeeeeeeseeeeeeee e eesee e s ee e eee e eee e 4
21 00429-G4 BOLT, 3/8 = 16 X 3 1/2" LGi.eovrveeeeeeieseeeeseeeseeeeeseeeeeeseeseeseeseeeesseeeeseneeseseessnenns 4
22 | 70290-G01 | SHACKLE PLATE ...oooioeooeeeeeeeeeeeeeeeeeeseeeeesee e ses e seseeseseeseees e eneeeseees 4
23 11098-G5 LOCK NUT, 3/8 = 16 ..o seeeeeeeseeseeeesseeeeseseeseesse e ssee s ssnes s 4
24
25 | 70324-G01 | SHOCK ABSORBER ........oooemveeeooeeeaeseeeeseesesesseeeesseessseeseseseseesesseneesseeeeone 2
26 10435-G1 SHOCK ABSORBER WASHER ..........oooveeoreeeseseeseeeoseeeeseeeeeesesas oo sseee e 8
27 10194-G1 RUBBER BUSHING .......ccorvvereeeeeeeeeseseeesseeseeeeeseseesesseesesse s seeses s ssnesssneees 8
28 | 00532-G6 NUT, B/8 = 24 ..o eee e ee e ee e ee e e s 4

Service Parts Manual

Page M-2



